
SPARE PARTS LIST
PAGE 1

MODEL NO. RP0900

ITEM PART NO. DESCRIPTION QTY NOTE
001 251878-6 Szárnyas csavar M5x20 3620   1
002 941101-4 Lapos Alátét 5 941101-4   1
003 346007-5 Pressure Plate   1
004 424156-9 Rubber Cap   1
005 252094-3 Hatlapú anya M8 3620   1
006 816924-8 Scale Label   1
007 321948-6 Menetes pálca 3620*   1
008 451035-8 Deapth Pointer   1
009 188696-8 Motorház RP0900   1

INC. 13,32
010 450820-6 Chip Deflector   1
011 181410-1 Szénkefe CB-106 (=CB-104/111)*   1
012 643601-7 Szénkefetartó 6-10 CB-104-hez   2
013 931202-6 Hatlapú anya M5 931202-6   1
014 443073-4 Filc 3620   1
015 665865-3 Power supply cord  1.0-2-2.5   1
016 682504-0 Kábelvédo 10-85   1
017 443074-2 Filc RP0900   1
018 687124-5 STRAIN RELIEF   1
019 266326-2 Csavar 4X18   2
020 651280-7 Kapcsoló   1
021 654532-5 Csatlakozósáv 1P 654532-5*   1
022 645200-1 Zajszuro kondenzátor 645200-1*   1
023 594594-0 Állórész RP0900   1
024 210044-4 Golyóscsapágy   1
025 513779-9 Forgórész RP0900   1

INC. 24,26-28
026 240123-4 FAN 72 new 3620/RP0900   1
027 267114-0 Lapos Alátét 17 8412DW*   1
028 211278-2 Golyóscsapágy 6203DDW 211278-2   1
029 763618-5 COLLET CONE 8MM   1
030 763615-1 COLLET NUT   1
031 266326-2 Csavar 4X18   7
032 188696-8 Motorház RP0900   1

INC. 9,13
033 233110-0 Nyomórugó 8 HR2410   1
034 941202-8 Lapos Alátét 8 941202-8   1
035 266460-8 Set Bolt  RP0900   1
036 450821-4 Lever  47   1
037 911213-7 Trapézfeju csavar M5x12 911213   1
038 866313-7 Name Plater  Rp0900   1
039 962065-9 Seeger-gyuru R-15 962065-9   1
040 267047-9 Lapos Alátét 10, új   1
041 451524-3 Pin 10   1
042 231416-0 Nyomórugó 10 (231416-0) 3620   1
043 251447-3 Süllyesztett feju csavar M6 25   1
044 265587-1 +HEX. BOLT M5x20   1
045 265586-3 +HEX. BOLT M5x14   1
046 265587-1 +HEX. BOLT M5x20   1
047 135264-8 Stopper Ass'y   1

INC. 43-46
048 216022-2 Acélgolyó 7,0, forgó felfogósz   1
049 231419-4 Nyomórugó 5 3620   1
050 256651-9 Csapszeg 10 (256651-9) 3620   1
051 231417-8 Nyomórugó 10 (231417-8) 3620   1
052 265761-1 Szárnyas csavar M5*16   2
053 231240-1 Nyomórugó 7 231240-1*   2
054 158808-7 Base Complete   1



SPARE PARTS LIST
PAGE 2

MODEL NO. RP0900

ITEM PART NO. DESCRIPTION QTY NOTE
055 259019-8 Tárcsás retesz 15 3620   2
056 450819-1 Base Plate   1
057 912112-6 Süllyesztett feju csavar M4x10   4
058 911206-4 Trapézfeju csavar M5x10 911206   2
A01 164834-6 STRAIGHT GUIDE   1
A02 781006-4 WRENCH 13   1
A03 781011-1 WRENCH 22   1
A04 763636-3 COLLET CONE 6MM  new   1
A05 194733-8 Dust Nozzle   1



SERVICE DRAWING
PAGE 1

MODEL NO. RP0900


